(HjHusqgvarna

SPARE PARTS LIST

CHAIN SAWS

120e MARK 11, 967861908, 967861909,
967861910, 967861911, 2018-05



CHAIN BRAKE 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

19

/@; Husqvarrﬂ 2|0




CHAIN BRAKE 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

2 579 07 06-01 KNOB 1
3 530 0579-50 PIN. DOWEL 1
4 530 0579-40 ASSY. FRONT LINK 1
5 574 78 03-01 SCREW 1
6 53001 64-15 SPRING COMPRESSION 1
8 530 0159-13 PEN 1
9 530 05 79-23 BRAKE BAND 1
10 52574 30-01 COVER 1
11 54522 71-01 SCREW 3
12 54506 02-01 GEAR 1
13 525 88 42-01 WORM GEAR ASSY 1
14 57420 17-01 PEN 1
15 54506 59-01 ADJUSTER 1
16 5450592-01 COVER 1
17 54522 71-01 SCREW 3
18 525 3543-01 BEARING SLEEVE 1
19 54511 86-01 DECAL 1

1

20 52561 14-01 CHAIN BRAKE



ACCESSORIES 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05




ACCESSORIES 120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05

WRENCH CHAINBRAKE
1 587 46 54-01 WRENCH RESET !



CARBURETOR & AIR FILTER 120e MARK 11, 967861908, 967861909, 967861910, 967861911,
2018-05

20
5
9
10
17

LN
\\\\\\\\\'\‘“\\ ) 16
sV

\\\\\\\‘\\\@ 16

®19—— OO g Q OO




CARBURETOR & AIR FILTER

2018-05

1

0 N o g bs N

11
13
15
16
17

18

19
20

586 93 62-02

577 81 52-01
575 49 34-01
545 06 18-01
545 15 18-01
530 01 61-01

545 06 19-01

545 06 34-01
545 06 17-01
545 06 16-01
545 06 15-01
577 63 65-01
545 03 37-01
545 15 83-01
530 01 60-80

545 07 49-01

545 08 18-92
530 01 63-49

CARBURETTOR

THROTTLE
AIR FILTER
AIR FILTER
FILTER
NUT

ISOLATOR

SWITCH. SPRING
SWITCH LEVER

CHOKE KNOB

CARB ADAPTOR SEAL
ADAPTOR
STUD-CARBURETOR
CARB ADAPTOR SCREW
SCREW

TOP STUD-CARBURETOR

GASKET KIT
SCREW

120e MARK II, 967861908, 967861909, 967861910, 967861911,

CARBURETOR WITH
PURGE BULB

THROTTLE WIRE
HOUSING

AIR FILTER
FILTER PLATE
NUT

ISOLATOR FILTER
HOUSING

SWITCH SPRING 1
SWITCH LEVER 1
1
1

1

N — — —a

—_

CHOKE KNOB

CARB ADAPTOR SEAL
ADAPTOR CARBURETOR 1
STUD-CARBURETOR 2
CARB ADAPTOR SCREW 4

SCREW 1
TOP STUD- 1
CARBURETOR

GASKET KIT 1
SCREW 1



CARBURETOR DETAILS 120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05




CARBURETOR DETAILS 120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05

1 58760 97-01 KIT KIT CARB REPAIR 1

2 57397 76-01 KIT CARBURETOR GASKET 1
PURGE AND LINE

3 54500 80-30 PURGE AND LINE ASSEMBLY ASSEMBLY 1

4 586 93 62-02 CARBURETTOR CARBURETOR 1



CLUTCH & OIL PUMP 120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05

10

11

12




CLUTCH & OIL PUMP  120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05
Ref ~ PatNo  Descipion ~  Remak  QIYKT

1 530 0149-49 CLUTCH CLUTCH 1
2 530 0156-11 WASHER WASHER 1
CLUTCH DRUM ASSY
3 530 04 70-61 CLUTCH DRUM ASSY SPUR 3/8" 6T 1
4 57962 15-01 WASHER WASHER THRUST 1
5 525 3184-01 DUST SEAL DUST SEAL OIL PUMP 1
6 530 03 78-20 WORM GEAR PISTON 1
OIL PUMP ASSY
7 58106 39-01 OIL PUMP ASSY COMPLETE 1
g 54522 75-01 BLOCK BLOCK OIL 1
10 530 04 94-77 ELBOW ELBOW 1
11 54506 94-01 SEAL SEAL 1
1

12 530 0565-33 SCREEN SCREEN



COVER 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

— 4

— 3 Gle e @ [
5 S| 9
B XS | X

— 2




COVER 120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05

1 576 54 32-01 KIT KITCYLINDERSHIELD 1 234
2 5743206-01 SCREW SCREW M5-0.8X25 3
DECAL STARTING
3 5451165-02 DECAL DECAL ST 1
4 545 1659-57 SIGN DECAL WARNING 1
NI 5791734-01 KIT KIT CHASSISBRASS 4

INSERTS



CRANKSHAFT 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05




CRANKSHAFT 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

SEAL RADIAL BEARING
1 5816080-01 SEAL 2% 362 X 3.7 2
KIT CRANKSHAFT
3 577 8308-02 KIT COMPLETE 1
HARDMOUNT BEARING
4 58562 14-01 BEARING BEARING 37MM OD 2



120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05

CYLINDER PISTON

(=]

X1/ .
Yo )

&

7)

o))




CYLINDER PISTON 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

KIT PISTON AND 23458
1 57783 11-02 KIT CYLINDER HARDMOUNT 1 %24
BEARING ’
2 54508 15-01 BOLT EORNCIDER 4
INSERT LEFT 38CC
3 5741909-01 INSERT CYLINDER 1
INSERT RIGHT 38CC
4 574 1908-01 INSERT CYLINDER L
PISTON RING 38CC
58504 06-01 PISTON RING PISTON RING 1
8 530 01 56-97 LOCKING RING LOCKING RING 2
SPARK PLUG M14X1.25
503 2351-08 SPARK PLUG RCJTY 1
10 57783 13-02 KIT ADYOUN U9

HARDMOUNT BEARING



FUEL TANK & HANDLE 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

=
Q< { ﬂ»,,\
o A i
=7 R S
< /Ao

@
(<
(I ~ /1 I
\
) & &
) & &
_ . g &
< S
= S




FUEL TANK & HANDLE 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

1 5776119-01 HAND GUARD HAND GUARD ASSY HHS 1
BOSS SCREW

2 545127301 BOSS A 1

3 54506 12-01 REAR WHEEL REAR WHEEL 1

4 5452271-01 SCREW SCREW 1

5 54507 54-01 GROMMET GROMMET REAR WALL 1

6 54507 14-01  BAR BAR PLATE MOUNTING 1
CAP. SPRING

7 54507 13-01 CAP. SPRING HANDGUARD CaP. SPRING 1
SPRING. HANDGUARD

8 54507 12-01 SPRING. HANDGUARD POSITION Soamc ! 1
CHASSIS ASSEMBLY

1 5870268-01 CHASSIS AN 1 7-33

13 5293103-01 BOLT BOLT M8 X 1.25 2

14 54503 35-01 HOSE HOSE 1

15 5300298-68 PLUG PLUG 1

16 53002 61-19 CHECK VALVE CHECK VALVE DUCKBILL 1

17 580727101 FUEL HOSE FUEL HOSEKITLP100
530.D.

18 530023877 NIPPLE N PLE FITTING - FUEL
ISOLATOR FILTER

20 54506 19-01 ISOLATOR AT 1

21 544 111203 TANK CAP ASSY TANK CAP ASSY GREY 2

22 530 0159-06 SCREW SCREW 2

23 54503 38-01 ISOLATOR ISOLATOR ASSY FRONT 1
SPRING REAR

25 54506 31-01 SPRING RING R 1
ASSEMBLY FUEL

26 5771672-01 FUEL FILTER A T hep

27 580727101 FUEL HOSE PO LOSEKITLPIO0

28 530 0158-14 SCREW SCREW PT 60/10-14 1

29 5300298-50 CHAIN CATCHER CHAIN CATCHER 1

30 5300389-90 FELLING DOG FELLING DOG 1

31 530 0164-39 SCREW SCREW 2

32 530 0143-81 FELLING DOG FELLING DOGKITSPIKE 1 30 31

ASSEMBLY
519 58045 75-01 GROMMET GROMMET FUEL LINE 1



HANDLE & CONTROLS  120e MARK I, 967861908, 967861909, 967861910, 967861911, 2018-05




HANDLE & CONTROLS

10
11

12

545 06 24-01
545 06 22-01

545 06 23-01
545 06 26-01
578 24 67-01

545 03 39-01

545 07 63-01

530 01 64-33
530 01 63-49
530 01 64-32

578 86 22-01

120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05

FRONT HANDLE
REAR HANDLE

REAR HANDLE COVER 235/235E
LOCKOUT- THROTTLE
TRIGGER

ISOLATOR

ISOLATION LIMITER SCREW

SCREW
SCREW
SCREW

KIT

FRONT HANDLE

REAR HANDLE NO
OVERMOLD

REAR HANDLE COVER
NO OVERMOLD
LOCKOUT- THROTTLE
TRIGGER ASSEMBLY
GRAY

ISOLATOR ASU FRONT
ISOLATOR

ISOLATION LIMITER
SCREW M5.28 - 1.8 X
14.75 PL HEX M4
SPECIAL

SCREW #8-16 X 15.1 PL
PAN TRX T25

SCREW

SCREW SCREW M5.38-
14X22.225MM

KIT TRIGGER &
LOCKOUT

4,6



120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

IGNITION SYSTEM




IGNITION SYSTEM 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

1 57563 55-02 FLYWHEEL FLYWHEEL ASSY 1
WASHER 5/16" RAMP

2 530 0151-27 WASHER CONICAL 1

3 5300161-34 NUT NUT HEX M8-1 RH GR8 1

4 575 8035-01 MODULE MODULE 1
SCREW M4-0.7X16MM

5 54512 19-01 SCREW SEMS T20 2

6 54507 99-01 ASSY- WIRE HARNESS ASSY- WIRE HARNESS 1



MUFFLER 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05




MUFFLER 120e MARK II, 967861908, 967861909, 967861910, 967861911, 2018-05
Ref ~ PatNo  Descipion ~  Remak  QIYKT

1 57426 64-01 NUT NUT 10MM BRASS 1
2 54507 69-01 EXHAUST PLATE EXHAUST PLATE 1
SCREEN ARRESTOR

3 54516 74-01 SCREEN SCREEN 1

4 530 0163-38 BOLT BOLT 2

5 586 09 43-01 MUFFLER MUFFLER ASSY 1

6 530 05 48-84 MUFFLER GASKET MUFFLER GASKET 1

7 54506 69-01 MUFFLER BACK PLATE MUFFLER BACK PLATE 1

8 54500 80-27 KIT KIT SPARK ARRESTOR 1 123

9 54518 08-43 MUFFLER MUFFLER KIT 1 12345

COMPLETE ,6,7,8



STARTER 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

12




STARTER 120e MARK 11, 967861908, 967861909, 967861910, 967861911, 2018-05

53002 11-79 SCREW

530 0596-77 SLEEVE

53002 11-80 SPRING

530 0160-80 SCREW

54505 82-01 PULLEY

530 04 20-95 SPRING

53007 19-66 STARTER PULLEY
54506 38-01 BAFFLE

54506 37-01 FAN HOUSING
54501 00-10 HANDLE

530 0164-32 SCREW
FAN HOUSING - EPS

54500 80-24 KIT STARTER
594 91 41-02 DECAL FAN HOUSING 1

1,2,3,4,5

- =2 OO N U~ WN =

- O
I O O P P O P PP N

_
w N



